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Table 1 Chemical compositions of the experimental alloys.
(wt.9%)

C S P N Si Mn | Cu Ni Cr | Mo |3-ferrite |Creq/Nisq
0.024 1 0.0036 | 0.026 | 0.041 | 067 | 090 | 020 | 123 | 176 | 237 | 4.95 1.60
0.02310.0040 10029 0.065]068 1094 1019|116 | 177|235} 523 1.65
0.024 | 0.0016 | 0.025]|0.092 ) 065 092|019 114 ] 175|230| 278 1.60
0026 | 0.0014 ] 0.02410.120| 0.71 | 091 | 0.19 | 109 | 179 {233 | 3.47 1.65
0.024 { 0.0038 | 0.026 (0.150 ] 0.69 | 090 | 0.20 | 109 | 182 | 240 | 257 1.63
0.015] 0.0018 { 0.028 | 0.067 | 064 | 094 | 020 | 116 | 178|234 | 576 1.67
0.01210.0020 | 0.005 ] 0.071] 068 | 090 | 020 | 115 ] 177|237 | 595 1.68
0.014 | 0.0018 {0027 |0.092]| 065|092 {019 | 115|177 | 232 | 3.95 1.63
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Fig.1. Roll force changes of Type 316L
stainless steel during hot rolfing.
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Fig.2. Variation of tensile properties of
Type 316L stainless steel at R.T.
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Table 2 Reactivation ratio(I./I.) of the experimental alloys in 1M H2SO, and
0.1IM KSCN mixed solution.

Sensitization at 650T
2 hours 10 hours
Heat # la I/la I la I/l
(mA/cmd|(mA/em?)| (%)  [(mAlcm?) |(mA/cm?)| (%)
0.6266 | 38.194 1.6406 | 7.5336 | 45.499 16.558
0.0136 | 22.594 | 0.0596 1.9320 | 26.122 | 7.3961
0.0077 | 25.704 | 0.0300 1.7298 | 29.107 | 5.9429
0.0059 | 27.227 | 0.0216 1.2246 | 29.923 | 4.0926
0.0007 | 23.388 | 0.0028 | 0.3990 | 25.704 1.5524
0.0010 | 29992 | 0.0034 | 0.0576 | 33.574 | 0.1716
* 36.983 *x 0.0097 | 37.584 | 0.0258
* 29.992 x4 0.0025 | 30.832 | 0.0082

* means that value could not be measured.

** means that value could not be calculated.
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Table 3 SCC resistance of the experiment alloys tested by constant strain rate
method in boiling MgClz solution (Temp.:154°C, srain rate:7.66x10 %/s).

Heat [ Max. El(%) to | El(%) to Time(hr.) to
# | Load(kg) |Max. Load | Fracture |Max. load| Fracture
1 995 21.50 2894 78 105
5 1020 11.85 17.64 43 6.4
6 1000 15.43 2094 56 76
8 1060 16.26 23.98 59 8.7
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